
BEXAR - MEDINA - ATASCOSA COUNTIES 
WATER CONTROL AND IMPROVEMENT 

DISTRICT NUMBER 1 

NATURAL RESOURCE PLAN­
CONVEYANCE SYSTEM EFFICIENCY, 

WATER QUALITY, AND 
MUNICIPAL WATER DEMAND 

ADOPTED BY 
BEXAR - MEDINA - ATASCOSA COUNTIES WCID #1 

APRIL 10, 1995 



BEXAR - MEDINA - ATASCOSA COUNTIES 
WATER CONTROL AND IMPROVEMENT 

DISTRICT NUMBER 1 

NATURAL RESOURCE PLAN -

CONVEYANCE SYSTEM EFFICIENCY, 
WATER QUALITY, AND 

MUNICIPAL WATER DEMAND 

Prepared By: 

DOUGLAS HEARN, P.E., R.P.L.S. NATURAL RESOURCE 
CONSERVATION COMMISSION 

10 I South Main 
Temple, Texas 76501 

5 Woodland Loop 
Round Rock, Texas 78664 

Telephone/FAX (512) 310-0176 Telephone (817)774-1224 FAX (817)736-1224 



[...]
averages 390 gallons per connection per day with a high of749 gallons per connection per day 
for the City of Castroville and a low of 127 gallons per connection per day from the City of 
Devine. The variations may include industrial water usage as opposed to domestic water 

Bcur-Mcdina-Alascosa CoWltics W.C.&I.D. #1 
NatunI R_ Plan - Conveyance SysICm Efficiency, Water Quality, and Municipal Water Demand 

77 
April 10, 1995 



usage, unaccounted water loss or lack of conservation controls. The average water usage was 
used in the BLA study to project future water needs. 

POPULATION PROJECTIONS 

Population growth in Medina and Bexar Counties averages approximately 2% per annum. 
Medina County's growth rate is approximately 1 % per year, while Bexar County is somewhat 
higher at 3%. The cities and areas west of San Antonio are expected to have a good growth 
rate as more and more people move out of San Antonio and into the more rural communities. 
Tables 27 and 28 present the Medina and Bexar Counties population projections for the years 
1990 through 2026. These were prepared from information provided by the State 
Comptroller's office. 

Bexar-Mcdina-Alascosa Cowtti .. w.e.MD. #I 
Natw"aI RCIOW"CCS Plan - Conveyance SysIcm Efficiency, w ..... Quality, and Municipal Water Demand 

78 
ApriJ 10, 1995 



WATER DEMANDS 

One of the main purposes of any Water Plan is to determine the demand for water over the 
length of the Planning Study. In doing so, population and water use projections have been 
developed for the average growth scenario. The growth-related water demand forecast is then 
assessed for both with and without conservation. 

In general, the methods developed by the Texas Water Development Board for protecting 
population and water demands were used in the BLA study, and modified based on additional 
water use data and local input. Demand forecasting has been prepared and analyzed for the 
following categories of water use: 

Municipal Water Demand - Includes quantities offresh water used in homes, offices, public 
buildings, restaurants, and stores for drinking, food preparation, bathing, toilet flushing, 
clothes laundering, lawn watering, car washing, air conditioning, swimming pools, fire 
protection, street washing, and other sanitation and aesthetic uses. 

Irrigation Water Demand - The water required to meet consumptive use requirements of 
agricultural crops cultivated in the study area. 

Mining Water Demand - The water used in sand and gravel washing operations and in the 
recovery of oil and gas. 

Livestock Water Demand - The water required for drinking and sanitation associated with 
various livestock operations including: beef cattle, dairies, swine, sheep, goats, and poultry. 

Manufacturing Water Demand - The water used in the normal operation of an industry for 
cooling water, process/product makeup water, sanitation, and landscaping. 

Steam Electric Demand - The water needed to replace steam or induced evaporation generated 
through the operation of boilers, cooling the generation equipment and for general plant uses. 

PER CAPITA DEMANDS 

Per capita demands, or the average volume of water used in gallons per person per day is 
multiplied by the population to arrive at water demand. For the purpose of their report, BLA 
evaluated the historical demands in relation to accepted norms, water conservation goals, and 
economic impacts for each of the existing systems shown in Table26. The documents used 
for this analysis were obtained from the Texas Water Development Board (TWDB). 

The number of connections water pumpage rates and peak monthly water pump age were then 
analyzed. Growth in service connections were calculated and projected over the life of the 

Bcxar-Mcdina-Alascosa CoWlties W.C.&I.D. #1 
Natural RcsoW"CCS Plan - Conveyance Systom Efficiency, Water Quality, and Municipal Water Demand 

79 
April 10, 1995 



plan. Table 29 represents the anticipated growth rate of service connections within the study 
area. 

Bexar Metropolitan Southside 28,480 29,610 

Bexar Metropolitan LackJand 7,100 7,375 
City/Columbia 

City of Hondo 2,290 2,380 

Atascosa Rural WSC 1,700 1,770 

East Medina County WSC 1,520 1,580 

City of Devine 1,450 1,510 

Benton City WSC 1,400 1,450 

YancyWSC 1,240 1,290 

City of Lytle 990 1,030 

City of Castroville 840 870 

City of La Coste 450 465 

West Medina WSC 280 285 

Medina County WCID #2 210 215 

Rio Medina 70 75 

TOTAL CONNECTIONS 48,020 49,905 

Bexar-Mcdina-Atascosa Counties W.C.&I.D. #1 
Natural Rcaow<cs Plan - ConveyllllCC System Efficiency, Water QuoIity, and Municipal Water Demand 

32,750 39,870 

8,160 9,930 

2,635 3,200 

1,955 2,380 

1,750 2,130 

1,670 2,035 

1,610 1,960 

1,425 1,735 

1,140 1,390 

960 1,170 

515 625 

315 385 

240 290 

80 100 

55,205 67,200 

44,140 

10,995 

6,550 

2,635 

2,355 

2,255 

2,170 

1,925 

1,540 

1,300 

690 

430 

325 

110 

75,165 

80 
April 10, 1995 



PEARSON LAKE WATER TREATMENT PLANT 

A water treatment plant site at Pearson Lake has previously been selected by earlier studies 
due to the following: 

1. A central location between the consumer and the raw water storage facility (Medina 
Main and Diversion Lakes); 

2. BMA owns the property which the treatment facility will be located on, and; 
3. The site is presently used as a storage facility for irrigation waters and can be easily 

adapted to provide flow equalization during peaks and lows. 

As previously mentioned, the central Texas region typically receives low amounts of 
precipitation while having relatively high evapotranspiration rates. These conditions combined 
with soils possessing a low permeability rate, result in only small amounts of continuous 
runoff. Heavy runofffor limited periods during times of intense storms is also representative 
of the area. The intense groundwater use throughout the region has significantly reduced both 
the levels of and well pumpage yields from the Edwards Aquifer. This has led to a severe 
decline of spring flows in recent history which has threatened the habitats of many endangered 
species of wildlife. These events have increased the publics awareness of the fact that our 
water resources are limited and the trends of its use is changing. The State's total yield of 
ground and surface water resources is estimated to be 16 million acre feet per year and are 
currently 75 to 80 percent developed. Texas has experienced a state-wide decline in the total 
irrigated acreage (approximately 670,000 acres during the period between 1985 and 1989) 
while the population has continued to increase, causing a shift in water use from agricultural 
to municipal and industrial (M&I). 

In the past, the Edwards Aquifer has been utilized to satisfy the demands for M&I uses 
throughout the region, however, the aquifer can only supply a limited amount of water before 
it is in danger of depletion. Because of the recent decline in Aquifer levels, new regulations 
have placed restrictions on continued development within the Edwards Underground Aquifer. 
This change has focused new attention to Medina Lake and its ability to meet this challenge. 

The proposed plan of development of the Pearson Lake Water Treatment Plant is to initially 
serve designated customers by reducing their 1993 pumpage by 25% and serving all new 
growth through a surface water supply. The water utilized here will be delivered to the well 
production plants (existing well sites currently pumping out ofthe Edwards) for distribution 
through their existing facilities. 

Table30 is a summary of the projected connections, customers to be served, water treatment 
plant capacity and projected water usage. Plant sizing is based on the Texas Natural Resource 
Conservation Commission's (TNRCC) minimum criteria of 0.6 Gallons Per Minute per 
Connection, for peak day water needs. Average water usage through the plant, was based on 
the average daily demand of390 Gallons per Connection per Day, plus a 10% add on factor 

Bcxar-Mcdina-~ COImtics W.C.&I.D. #1 
Natural Resoun:es Plan - Convoyance System Eflicicncy, Water Qualjly, and Municipal WalCr Demand 

81 
April 10, 1995 



for system water loss in the delivery system. The average water use in this situation equates 
to approximately one half of the peak day usage requirements. 

1995 49,927 13,923 12.0 

2000 19,203 55,207 16.6 

2010 62,207 31,203 26.9 

1) From Table 29 
2) From Table 29 utilizing 25% of 1993 connections plus an additional 2% annual growth for new connections 
3) Projection based on TNRCC criteria of 0.6 Gallons per Minute per Connection for minimum peak day production 
4) Projection based on 1993 average usage of390 Gallons per Connection per Day witb 10% water loss tbrough tbe 

proposed system. 

Based on the projected demands a 16 Million Gallon per Day (MGD) initial water treatment 
plant is required to meet the proposed demands through the year 2000. Subsequent plant 
additions are sized as 8 Million Gallons per Day treatment modules which can be added on as 
needed. Key components of the treatment facility are sized in Table 31. 

On-site storage of approximately seven days has been planned for it to provide flexibility in 
the operation of the delivery system from Medina Diversion Lake and the Irrigation Canals. 
Sizing of the treatment units is based on TNRCC criteria for public water system design. 
Coagulant chemicals of aluminum or iron salts (alum or ferric chloride) and polymer are 
proposed for sedimentation. The turbidity and sediments will be removed by addition of the 
coagulant chemicals and settling through an upflow, solids contact clarifier. This unit 
minimizes process sizing, while saving chemical costs, by its ability to recirculate settled sludge 
to aid in water treatment. Final treatment will be through mixed media gravity filters to insure 
thorough treatment performance. Chlorine and ammonia will be used as disinfectants prior 
to on-site storage of the treated water in a 2 million gallon c1earwell. 

6.75 

9.32 

15.14 

18.63 

BClCM-Mcdina-A1a!oosa Cotmtics W.C.&:I.D. #1 
Natural Resources Plan - Conveyance System Efficiency, WalCr Quality, and MWlicipal Water Demand 

82 
April I 0, 1995 



Max Flow Rate 16 MGD = 11,100 Gallons per Minute 

Number of Connections (@ 0.6 GPMlConnection) 18,500 Connections 

Average Water Usage 433 Gal./Day/Conn. = 8.0 MGD = 24.6 Ac-FeetfDay 

Avg. Raw Water Withdrawal from Medina Diversion 8,979 Acre Feet per Year - Firm Yield 

On-Site Raw Water Storage 7 Days = 172 Acre-Feet 

Raw Water Pump Stations 4 @ 3,700 GPM Each 

Solids Contact Clarifier 2 Each@ 12' SWD X 120' Diameter 

Mixed Media Gravel Filters 12 Each - IS' X IS' 

Water Treatment Plant Clearwell 2 Million Gallons 

GPMEach 

Beur-Medina-AWcosa CoWllics W.C.&LD. #1 
Natural RC80W"CCS Plan - Conveyance Syslcm Eflicicncy, Water Quality, and Municipal Water Demand 

83 
April 10, 1995 



CONCLUSIONS AND RECOMMENDATIONS 

The following conclusions and recommendations are made based upon an analysis of the BMA 
system and operations: 

CONVEYANCE SYSTEM EFFICIENCY 

o In a study being prepared by the University of Texas at Austin LBJ School of Public 
Affairs for the Texas Water Development Board on water conservation efforts in 
LCRA's Gulf Coast Irrigation District, Professor David Eaton found that for every 
mile of canal rehabilitated, annual water diversion was reduced by an average of 544 
acre-feet. He went on to point out that there was an extremely strong relation between 
the incremental amount expended on maintenance (effort) and water savings. Removal 
of vegetation, reshaping of the canals, and continued maintenance can yield significant 
annual water savings. 

o As tracts are subdivided, BMA should require that the landowner install a piped 
delivery system to serve each tract in an easement deeded to the District. 

o Tracts smaller than ten acres should be dropped from the District service area. 

o Construct additional off-system holding ponds to capture water from the canals when 
the system is turned off Under current methods of operation, if it rains in the District 
and orders drop off, the excess water from the canals that cannot be retained in the 
existing reservoirs (pearson, Chacon, and Jungman) is diverted to streams via waste 
structures. Installation of holding reservoirs at strategic locations throughout the 
District would not only reduce this significant loss of water, but also allow the initial 
orders to be filled faster. Storage improvements should include: 

1) Removal of approximately 315,000 cubic yards of silt from Chacon Lake. This 
would provide an additional 195 acre-feet of storage at an estimated cost of 
$2,264,000. 

2) Expand the capacity of Pearson Lake from the present 230 acre-feet to 350 
acre-feet. The estimated cost would be $1,391,000. 

3) Expand the capacity of Jungman Lake from the 23 acre-feet to 40 acre-feet. 
The estimated cost of this work is $370,000. 

4) Construct a reservoir on A-I near the Bexar County line with a capacity of 3 6 
acre-feet. The estimated cost of $134,000 is based on using material from 
either Jungman or Pearson Lake expansions. 

5) Construct a reservoir south ofIH-35 on D-2 with a capacity of34 acre-feet. 
The estimated cost of$211,000 is based on using material from either Jungman 
or Pearson Lake expansions. 

Bcxar-Mcdina-Atascosa CoWltiCS W.C.&LD. #1 
Natural Rcsoun:c:s Plan - Conveyance System Efficiency, Water Quality, and Momicipal Water Denwtd 

84 
Apri110, 1995 



o In the 9,000 foot canal segment isolated by the construction of a siphon at flume site 
11, control structures should be constructed on the upstream and downstream ends to 
allow for water storage and a wildlife preserve. The estimated cost to design and 
construct the inlet and outlet structures is $20,000. Lining the entire length would cost 
an additional $825,000. 

o Line the main canal from the end of the existing concrete lining to Pearson Lake and 
A-I from Pearson Lake to the Bexar County Line. Check structures should be 
constructed at regular intervals along the canal to create storage in the system. These 
structures should be designed to allow for future automation (remote control) and 
overflow protection that allows excess water to flow over a weir to either continue 
down the canal or out of the system through a waste structure. Additional storage 
capacity could be achieved by increasing the freeboard in the main canal with the soil 
from the spoil piles along the route. 

o The following canal segments should be considered high priority for lining: 
1) D-I from Jungman Lake to the D-2 cross-connection. 
2) D-2 from Chacon Lake to Canal 35-A. 
3) B from the Bexar County line to Lucky Rd. 
4) Natalia canal from A-3 to US-81. 

Table 32 summarizes the estimated costs and water savings from lining/piping of the 
Main, A-I, B, lower D-I, D-2, and Natalia Canals. The water savings are based on 
an average use of each canal segment. 

Main (Diversion Lake to Pearson) $17,302,000 

A-I (pearson Lake to Bexar Co.) $2,934,000 

B (Bexar Co. line to Luckey Rd. $1,828,000 

D-I (Jungman to D-2) $4,232,000 

D-2 (Chacon Lake to 35-A) $5,614,000 

Natalia 

Bcxar-Mcdina-Alascosa Counties W.C.&I.D. #1 
Natura! Resources Plan - Conveyance System Efficiency, Water Quality, and MWlicipal Water Demand 

11,000 

6,500 

1,600 

5,900 

4,600 

85 
April 10, 1995 



o Structures along the canals should be modified to capture stormwater runoff in the 
canal system for storage and future use. Care must be taken to ensure that runoff 
exposed to potential sources of pollution is minimized. 

o As segments of the canal system are lined, wildlife stairs should be installed to permit 
animals an escape route. 

o Laterals in areas with sandy soils should be piped. Once these have been completed, 
the District should budget resources to annually pipe a minimum of 5 miles of lateral 
each year. 

OPERATIONAL 

o During the initial filling of the canal, soils forming the lining absorb a large amount of 